
An Investigation into the Options to 
Control Hydrogen Sulphide in Industrial 
Wastewater Treatment Systems.

By: Michael M cGrath.

This project is submitted in part fulfilment of 

the HETAC requirements for the award of 

Degree of Master of Science in Environmental Protection

May, 2004

Project Supervisor: Dr. John Bartlett



A bstract.....................................................................................................................................vii

Acknowledgements.................................................................................................................viii

Chapter 1......................................................................................................................................1
[...]
The mechanical aerators cause turbulence and result in excessive and uncontrolled 

stripping of odorous gases.

Second stage aeration and settling is designed to remove the balance of the organic 

carbonaceous matter and to oxidise the nitrogenous matter. Due to the reduced efficiency 

of the first stage nitrification of the effluent is not being achieved and in this tends to 

increase the chlorine requirements and reduce the effectiveness of the disinfection 

process .An advanced treatment stage consists of chlorination, contact tanks, rapid sand 

filters, and discharging to the effluent utilities.

Sludge treatment consists of pre- thickeners, digesters, gas recovery steam heating; heat- 

exchangers gas holders, filter presses, and drying beds.

The treatment of the effluent should be such to achieve the following;

• Suspended solids concentration below 10mg/l

• BOD below 10mg/l

• Ammonia below 3mg/l

• MPN below 2.3/100ml

• Nitrates, phosphates and potassium do not have any limits in view of their nutrient 

value in agriculture.

- 5 7 -



The odour control at the inlet section worked reasonably well but the excessive stripping 

of odorous gases down stream of these facilities were deemed unsatisfactory and further 

controls were required and options available are outlined below.

• Look at a more radical solution.

• Ph adjustment at the inlet is not a cost effective method.

• The treatment of sulphides in the gaseous is not cost effective due to the low 

efficiency of this process

• Biological and chemical oxidation of sulphides in the solution form was 

considered the most effected method to deal with the high sulphides in the 

Ardiyah plant.

2.5.1.3 Odour Treatment Programme
It was decided that biological oxidation of the sulphide using specific chemo-autotrophs 

would minimise sulphide stripped out in the aeration process. The aeration system was 

stripping the sulphide and thereby creating odour problems. It was decided to trial a 

product called Bio-Treat OC and in trials it was successful in reducing the sulphide 

concentration. By placing a number of Bio-Treat Units around the Plant area, large 

volumes of concentrated bacteria are cultured where and when required. At the start of 

each 24-hour growth cycle 100 millilitres inoculum and 1 litre of nutrient is added up to 

200 litres of clean freshwater. After 24 hours in a temperature-controlled environment 

and with continuous aeration, the bacterial population grows up to a concentration of 

bacteria 1 0 1C.

Every day the bacterial inoculum was grown up and added to the primary treatment 

tanks. This bacteria greatly reduces the odours produced by the plant and additionally 

reduces the BOD, and sludge volume. From the graph below the reduction can be seen 

over the nineteen day period from 800mg/l to zero.

- 5 8 -



Reduction of Hydrogen Sulphide over a 21 day period

1 2 3  4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21

Day

Graph 2.1: R eduction o f  H ydrogen sulphide concentration using Bio T reat OC at a 

w astew ater treatm ent plant, Adirida, Kuwait, (Source B io-industries ltd.).

Following the trial there was a definite improvement in the biological digestion of the 

organic waste being received by the plant. The effluent being received by the plant was 

in a very septic state and the system improved treatability and the emissions of certain 

types of gases, particularly Hydrogen Sulphide. This was particularly evident in the first 

stage of treatment. There was consideration for improving the effluent discharge and also 

to improve sludge drying. The plant had problems drying their sludge due to the high 

levels of undigested organic matter and poor settling. Increased microbial additions and 

the scope of the bio-enhancement program further reduced the production of odours, 

improved the management characteristics of the sludge and reduced the amount of solids 

(fats and grease) building up and odours produced at the various pumping stations around 

the plant.

- 5 9 -



2.5.2 Odours from a lifting Station.
The pumping station is situated north of the town of Crosby in the UK. The station is the 

second of two stations pumping the domestic sewage to a treatment works in Bootle. 

Domestic sewage was at one time pumped into the Irish Sea. Changes in UK and EU 

legislation have meant that this practice is no longer acceptable and from 1997 all sewage 

of this nature will have to be treated to legislated standards. To pre-empt this change 

Sefton BC and North West Water installed a pipeline several kilometres long to collect 

and transfer the domestic waste from Crosby to a treatment works in Bootle. 

Unfortunately because of the nature of the waste in the pipeline anaerobic gases such as 

hydrogen sulphide caused severe odour problems to the local population.

2.5.2.1 Initial Evaluation
Several schemes were considered by the local council and North West Water to try and 

overcome the nuisance; these included charcoal filters, sealing vents and chemical 

treatment processes. However, it was decided that a two month biological treatment trial 

should be initiated. In the initial stages a mixture of various micro-organisms were added 

to the system to seed the pipeline. Once these became established a collection of micro­

organisms sold under the brand name of Bio-Treat OC were added on a daily basis.

After one months treatment it was decided that the daily dosage of 200 litres should be 

staggered throughout the day to suit the peak flows during the day i.e. early am and 

evening time. It also allowed the micro-organism to start reverting to their facultative 

anaerobic state so that they were able to act more quickly when discharged to the wet 

well. A 1,000 litre tank was installed at the site for dosing to the system.

- 6 0 -



2.5.2.2 Trial Results

The predominant anaerobic gas which was of concern was Hydrogen sulphide. The level 

of the gas before treatment was 80mg/l. This was reduced as can be seen from the graph 

below.

mg/l of Hydrogen Sulphide in Pipeline to WWTP

—♦ —5th Sept 
- » -2 n d  Oct 

3rd Oct

8:00 10:00 12:00 16:00 18:00

Time

G raph 2.2 Show ing hydrogen sulphide concentration in a sew age pipeline. 

Following the successful reduction in the levels of Hydrogen sulphide the decision has 

been taken to continue with the Bio-Treat System. An added bonus to the programme has 

been the reduction in the volume of sludge at the pumping station sump. Normally this 

level is between 0.5-0.7 m thick and has to be sucked out and taken from site by a 

contractor. At the last inspection there was only a thin film of sand silt in the bottom of 

the sump, areas. The reduction in cost of this extraction process more than covers the 

cost of the biological treatment programme.

-61 -



2.6 Site Visits

2.6.1 Introduction
The decision to visit other sites was taken in order to gain further knowledge on 
wastewater treatment plants and find out how these plants controlled odour emissions.

2.6.2 Merck, Sharp & Dohme

The purpose of the visit to Merck, Sharpe &Domhe was to look at their effluent plant and 

gain some information on their system and find out how they handled any problems with 

Hydrogen Sulphide odours. They dose with ferric nitrate to control Hydrogen Sulphide 

odours in their effluent plant. .Merck Sharp and Dohme are a subsidiary of Merck, & Co 

Incorporated one of the largest healthcare companies in the world. They have been in 

Ballydine Co.Tipperary since 1976. The parent company has discovered many critically 

important healthcare products including those used in the treatment of high blood 

pressure, high cholesterol, angina ,and osteoporosis .Ballydine is an Organic Synthesis 

Plant where production is carried out in two phases, “wet” and “dry”. In the wet section, 

liquid and solid raw materials are mixed and processed. The final product is then refined 

and packaged in the dry phase.

2.6.2.1 Ballydine WWTP Units (1/2)

The influent from the site averages 2,800m3/day and all waste water streams from 

processing operations pass through a bar screen / solvent interceptor / wet well and then
t i

is pumped the equalization tanks (2 No.) These two tanks have a capacity of 2,500m 

each. The next stage is neutralization and nutrient additions. The wastewater is 

neutralized in coarse and fine pH control in the range of pH of 6.5 -7.5. Primary 

clarification is the first stage of solids removal and the overflow system goes to the 

aeration system with one basin on-line and one off line.The mixed liquor tank mixes the 

influent and returned sludge prior to aeration. The mixed liquor biomass in the aeration 

basins degrade the BOD (solvents}to carbon dioxide and water. In the next stage of 

Secondary clarification polymer is added to the biomass to aid separation of the clean

- 6 2 -



supernatant and the biomass. The effluent is re-aerated in the tertiary lagoon prior to 

discharge to the river. Capacity in the lagoon is 15,000m3 and retention time of 5-8 days. 

MSD effluents are both organic and inorganic in nature Inorganic effluents such as 

chlorides (chloride salts / anhydrous HC1) and sulphates (from the neutralization of 

caustic from the scrubber towers, and the use of salts in the DIW system ) .Organic 

effluents are treated biologically in the onsite WWTP.The inputs are 90-95% solvent 

based and 5-10% sewage.The addition of cdor block (ferric nitrate) helps to combats 

sulphides and corrosion. Immiscible solvents are used onsite include Toluene, Heptanes, 

Hexanes, MCB ,Ethyl Acetate and IP AC.

Problems with their use are listed below:

• LEL Elevations - E.Q. Tank Headspace

• Fugitive Emissions

• Mass Balance Closure

• Site Odors

2.6.2.2 Sludge Handling and Odour Control 
Types o f sludge for processing include the following:

• Primary Sludge

• Excess Activated Sludge

The rate of excess sludge production depends on the f7m ratio,extended aeration plant has 

a low f/m ratio (0.1 - 0.2) [f/m = BOD per day / Total Biomass].The under flow of the 

Primary clarifier is at 1% solids which are transferred to the aerobic digestion system 

with and the excess going to the mixed liquor tank. Across the digester and the gravity 

thickener, the solids increase to 5% -10% concentration. Poly-electrolytes are added in a 

mixing tank prior to the pressure belt filters solids. These increase the solids to 20%-25% 

in the de-watered sludge. The total amount of sludge generated at this stage is 2,000 

tonnes per annum. A new sludge dryer has been installed which will reduce the total 

sludge to 500-600 tonnes per annum and 90% solids from the sludge dryer.The dry 

sludge is disposed of to land fill. All filtrate from the belt filters and dryer are returned to 

the equalization tanks. Problems with Hydrogen Sulphide in the primary stages are

- 6 3 -



controlled by the addition of a product called Odourblock Fe which is Ferric Nitrate 

based. This works in two ways

• The Fe ion combines with the sulphide to form Iron Sulphide a water insoluble 

compound. This has the effect of eliminating the bad odour and also prevents 

essential trace metals from being precipated.

• The Nitrate ion preferentially operates as an oxygen donor and prevents further 

sulphate reduction and associated Hydrogen Sulphide production. This system 

worked well for the company and they were pleased with it, the dosing rates 

could be set up in automatic mode.They had an outside contractor who visited the 

plant every few weeks to monitor the dosing system and control stocks.

- 6 4 -



2.7.1 Introduction

The city of Limerick has over 70,000 people living within a 3 mile radius of the city 

centre. There are 15.000 house holds within the city limits and a further 6,000 households 

in counties Clare and Limerick which use the city sewer system. Each household 

generates on average 150-250 gallons of waste water per day. Up to 2003 there was no 

waste water treatment facilities in the city until a new drainage scheme and water 

treatment plant was constructed. This new treatment will process 4 million gallons of 

waste water daily before discharging to the river Shannon. The EU Directive on Urban 

Waste Water requires that urban areas exceeding 15,000 population and located on 

estuaries be provided with a treatment plant to at least secondary treatment standard. It 

further requires a collection system designed to prevent untreated discharges into 

receiving waters and that the discharge of the treated effluent meets all relevant directives 

and national standards

(a).Preliminary Treatment

This involves the removal of debris, larger solids and grit by straight forward screen and 

settlement.

(b). Primary treatment

This again is a settlement process to separate solid material from the waste water. The 

remaining waste which now contains dissolved pollutants and non-settlement solid 

material is then transferred to the biological or secondary treatment phase.

2.7.2 Biological Treatment.

Large concentrations of micro-organisms are developed in tanks by mixing and 

continuously aerating to provide oxygen for the micro-organisms. These Aeration tanks 

reduce BOD and phosphorous levels and maintain an O2 rich environment. There are six 

aeration tanks with a retention time is around ten hours. The next phase is the 

Secondary settlement tanks

2.7 Limerick County Council Treatment Plant.

-65 -



2.7.3 Sludge Handling
The biomass is separated from the treated waste water which is suitable for discharging to 

the river Shannon. The solids concentration is increased by filter presses and thermal 

drying system The water content is reduced from 80-85% to 8 % A useful by-product of 

the process is the bio-solids produced from the primary settlement and biological phases 

of the treatment process These solids have potentially very valuable properties containing 

nutrients such as nitrogen and phosphorous as well as trace elements essential for plant 

and animal growth. The bio-solids also have a significant calorific value which makes it 

the material potentially useful as a fuel for industry and power generation. In addition 

the pathogen free solids will be readily usable as farm fertilisers. They will be clean and 

safe to handle in a granular or pellet form which can be used in a conventional farmyard 

spreader. Besides the nutrient value it will improve the physical properties of the soil to 

which it is applied.

2.7.4 Waste Gases
The gases from the Sludge Tanks and the filter presses are routed to a Thermal Oxidiser 

This process consists of a regenerative thermal oxidation device with a high efficiency 

heat recovery system and a type of ceramic filling mass such to minimise the electric 

power consumption. The process is divided into phases during which each chamber 

becomes in succession inlet-chamber, purge-chamber and outlet chamber .

(a) The cold air to be cleaned in chamber 1 flows through the ceramic bed which has 

been heated up from the previous process interval, gives up its heat to the cold and 

polluted air and raises it to a temperature as close as possible to the reaction temperature 

which is about 800 °c depending on the substances contained in the fluid to be treated. By 

continuously taking heat away from bed Nol the temperature falls in a significant way. 

The gaseous stream reaches the combustion chamber where the reaction temperature is 

achieved either by auto-ignition of the contaminates or by using additional fuel. The flue 

gas stays at the combustion temperature for one second. After leaving the combustion 

chamber the cleaned gas flows downwards in chamber No2. This way the gas at gives up

- 6 6 -



its heat to bed No2.and is ready for following process sequence when flue gas to be 

cleaned flows into this chamber

(b) During this second phase chamber No.l is cleaned. The polluted stream passes 
[...]
Tour consisted of a visit to their main plant the water treatment system and the settling 

ponds. They have a total of eight ponds which they use for settling of solids and storage 

of effluent. They allow some ponds to dry out and then excavate out the solids which 

have come from the washings of the beet.

2.8.2 Irish Sugar Water Systems 
Water is taken from the river Barrow, treated and used for their process requirements. 
They have a total of nine settling lagoons where cooling and solid settling is done prior to 
discharging back to the river. The following equipment is used in the effluent treatment 
process

• Intake screening and treatment

• Cooling Towers

• Cascade and Condenser systems

• Clarifier.

• Lamella Clarifier

• Anaerobic Digestor

• Hydrolysis Tank

• Heat Exchangers

• Gas return to Boilers

• Monashell Filter and Flare Stack

- 6 9 -



2.8.3 Anaerobic Digester Plant.
The primary source of effluent is the washing of the beet, the effluent load comes from 

the sugar which is leached from the beet and organic particles which also come from the 

beet and other vegetation. The water then is pumped to the clarifier where the mud is 

allowed settle and thicken while the supernatant overflows and is recycled back for beet 

washing.The thickened mud is pumped to lagoon No 1 where clay and mud settle. The 

overflow from No 1 passes to lagoon No 2 for more settling. The effluent from No 2 is 

controlled manually and pumped to No 3. The effluent from No 3 is pumped to the 

Anaerobic Digestor via a heat exchanger system and is heated to 37 °C .This effluent is 

then fed to the Hydrolysis Tank where the pH drops to below 7.0 and acetogeneises takes 

place. The rate of feed is adjusted to give a very low food to mass ratio of 0.25 to 0.35 

initially and gradually this is increased. The target is a figure of 1.0 .The F/M ratio is 

controlled by daily measurement of the volatile suspended solids {VSS} which when 

multiplied by the volume of the digester gives the mass[M} of sludge. The volume of 

influent multiplied by the COD concentration gives the food [F] fed into the system. The 

target at all times is to get the F/M ratio up to 1.0 while keeping the pH at 7.0.

The effluent then overflows from the hydrolysis to the digester where methanogenis takes 

place. Both the hydrolysis and digester tanks

• Are insulated

• Have central agitators

• Are piped to the common biogas system

• Operate on an overflow system.

The hydraulic capacity of the Digester is 6 , 400m3 The overflow of the digester passes 

through a degasification vessel before entering the Lamella Separator where the sludge 

settles and is pumped back to the bottom of the digester. Excess sludge is pumped to 

lagoon No 1 where it settles with the clay.

- 7 0 -



The overflow from the Lamella separator cascades to a buffer tank from where the 

treated water is either returned to the transport water system at the clarifier or pumped to 

No 4 lagoon where it is stored with No 5,6 ,7,and 8 before being discharged to the river, 

The bio-gas can be returned to the boilers when the plant is on line or is passed through 

condensate traps and then flared to atmosphere.

The AD plant is designed to handle a hydraulic load of 3,800m3/day and a biological load 

of 32t of COD /day The plant was seeded in 1999 with 500t of sludge from the municipal 

plant in Tullamore,

The plant is controlled on the following criterion;

• Influent temperature 37 °C

• F/M ratio 1.0 + or -  0.1 kg COD/kg VSS

• VSS 5,000 mg/1

• Sludge volume SV 30 300 mg/1

• COD removal 90% / 32t/day

• Bio gas-volume 13,000m /da

• Purity 75% +

The current biological loading is 60t/day in the effluent and the capacity of the AD plant 

is 32t/day which means processing 50% of the effluent in the campaign period . The 

remainder is stored in the lagoons and should be sufficiently broken down by the next 

season to be discharged to the river

2.8.4 The Monashell Process.
At the end of their process they have installed a bio filtration system supplied by Bord na 

Mona Environmental Ltd who offer a range of systems for the treatment of odour and 

VOC air borne emissions. The systems available from Bord na Mona include,

-71 -



•  M o n a f il; This a peat based bio filtration system utilising media which offers a 

high removal efficiency for a wide range of odorous compounds.

•  M o n a sh e ll; A biological system employing shell media which is suitable for the 

treatment of high and fluctuating levels of Hydrogen, mercaptans and alkyl 

sulphides.

•  M onashell Enhanced Bio-filtration [EBF]

A process which can treat high VOC levels from industrial processes

•  M onasorb; Is a range of dry media systems delivering up to 99.9% Hydrogen 

Sulphide removal.

Irish Sugar Company are concerned about odour and complaints from the public and at 

times are dependent on wind direction to avoid complaints from Carlow residents. There 

were 13 complaints to the Environmental Protection Agency last year, even though the 

plant is shut down for eight months of the every year. In the past four years they have 

installed an anaerobic digester and Monashell Bio filtration system and are supplying gas 

from the system to fuel their boilers with approx savings of 20% in fuel The Hydrogen 

sulphide gas from the Lamella Separator and the buffer tank is drawn off and put through 

the Monashell Bio filter.

In all conventional bio- filters, the biological conversion of Hydrogen Sulphide results in 

the production of mild sulphuric acid which if allowed to build up will acidify the support 

media and result in low abatement performance .

Monashell is a biological system which utilises media with an ability to control variations 

in pH by neutralising acid by-products which form as a result of biological oxidation of 

Sulphur compounds. This allows for the treatment of high levels of Hydrogen Sulphide 

and reduced Sulphur compounds .The process is also assisted by optimum pH ranges on 

the surface of the packing which enhances capture and breakdown of low solubility 

reduced sulphur compounds such as alkyl sulphide and mercaptans.

- 7 2 -



2.8.4.1 Media
Monashell consists of shells coated with a blend of specifically selected micro-organisms 

selected for its ability to degrade high levels of Hydrogen Sulphide. The shells contain a 

high level of CaCo3 , which neutralises acid as it is produced as a result of bacterial 

oxidation of sulphides. The process is further enhanced by the physical structural and 

chemical properties of the media which allows for smaller filters with high efficiencies 

and improved elimination abilities. The process is also proving extremely effective for 

the treatment of V O C  and nitrogen based compounds.

2.8.4.2 System Design.
Monashell is erected on a prepared concrete plinth. The housings are constructed from 

glass reinforced plastic [G.R.P.], bolted panels, and plenum floor, filter media, irrigation 

system, heavy duty cover, inlet and outlet connections and access ports. The heavy duty 

covers are removable for media changes and irrigation nozzles are accessible from the 

filter cover. A ll internal components are constructed from corrosion resistant materials

Compounds Concentration Range Removal Efficiency

Odour Up to 106 ou/m3 99%

V O C 200 to 2000 mg/m3 90%

Hydrogen sulphides 5 to 2000mg/m3 99%

ammonia Up to 100 ppm 98%

Organic sulphides Up to 200mg/m3 95%

Table 2.2. Monashell Performance Criteria (soucre Bord na Mona, Clean air 
Solutions)

-73 -



Benefits
• Ability to treat high levels of Hydrogen Sulphide and organic Sulphides.

• High efficiencies.

• Low running costs .

• Lower footprint than conventional bio- filters.

• Sustainable process utilising natural occurring media.

• Very high performance on broad range of compounds.

• Ability to treat high variable inlet concentrations.

• Offsite or on site modular construction for ease of installation. The Sugar 

Company have the Monshell in place for 4 years and have not had to change 

the media.

- 7 4 -



2.9 Dundalk WWTP.
2.9.1. Introduction
The information on the Dundalk Waste water treatment plant was received from the 

commissioning engineer of the company who built the plant. The hydrogen sulphide 

odours have been a problem for over two years The odour problem in Dundalk comes 

from the rising mains which are over 3km long coming from the town. The summer 

months were the worst which required the installation of a dosing system. They dose 

Neutroix T M  which is nitrate based. The dosing rate is linked to the pumping rates 

which can be as high as 5,000m3/day.Usage has been 5 tonnes per month over the winter 

months at a cost of 50cent per litre. The flushing of the mains has not been successful as 

with the Limerick plant and the difference is thought to be due to the length of the mains.

2.9.2. Problems in other Sewage Systems

Anglian Water Services the largest Water Company in England and Wales have had 

odour problems in a number of plant including Woburn, Boston, Walton-on-Naze and 

Colchester. They have conducted trials on these plants using a number of chemicals to 

combat odour and septicity problems, these include: ferric salts, ferrous salts, chlorine 

gas, hydrogen peroxide, sodium hypochlorite, nitrate salts, bulk oxygen, potassium 

permanganate, bio-augmentation, ozone, and re-odorant spray. Their conclusions were as 

follows:

“Although there are a wide range o f  chemicals and systems available fo r  prevention o f  

and the treatment o f  odour and septicity problems, the selection o f  chemicals is driven by 

preventive or curative measures and costs. A better understanding o f  nitrates has led to 

their greater use sometimes it is necessary to use a combination o f  treatment systems to 

eliminate odour nuisance( Sercombe, 1995)”

- 7 5 -



3.0 Trial at the Aughinish Alumina Effluent plant

3.1 Introduction

A  waste effluent treatment system was installed in order to dispose of excess water from 

the plant into the river Shannon in an environmentally acceptable manner. The existing 

consent limits for effluent discharged to the Shannon require a pH of 6.0-8.5, a suspended 

solids concentration less than 50 mg/1 and a temperature less than 20 °C in the receiving 

waters. The effluent treatment comprises three unit operations, neutralisation, 

clarification and cooling. The latter is accomplished by natural cooling in the South Pond 

and in the Liquid Waste Pond (LW P), which is located outside Area 34, adjacent to the 

Storm Water Pond (SW P). This section of the plant comprises a sequence of ponds and 

tanks namely the South Pond, the Waste Effluent Disposal Tank (W E D T ), the Buffer 

Tank, the Effluent Clarifier, the Spent Acid Tank and the Fresh Acid Tank.

Plate 3.1 South Pond which provides storage capacity for clarifier feed water.

- 7 6 -



Plate 3.2 Clarifier on the right and buffer tank on the left with associated 
piping.

Excess water streams, such as water from the storm water pond (mud stack run-off), East 

and West Pond (plant rain water collection ponds), cooling tower bleed, excess 

condensate, and all waters from the plant are collected as effluent in the South Pond. The 

South Pond provides a storage facility for all plant process effluents converging with a 

flow averaging 400 m3/h. The effluent is neutralised in two stages using dilute sulphuric 

acid. The first stage is carried out in the W E D T  to a pH of about 9.0 with spent acid from 

heater cleaning or fresh acid, supplied from the fresh acid tank. The W E D T  overflows by 

gravity to the Buffer Tank, where the effluent is trim-neutralised to pH 7.0-7.5 with fresh 

acid from the Fresh Acid Tank.

- 7 7 -



The neutralisation is accompanied by precipitation of fine (gelatinous) aluminium 

hydroxide particles. The particles are removed by flocculent aided sedimentation in a 

clarifier. The clarifier is gravity fed from the Buffer Tank and feeds the clarifier which in 

turn overflows via a pipeline to the Liquid Waste Pond. A  sludge blanket level detector 

is installed on the clarifier to aid in the control of solids in the overflow to the LW P. The 

sludge is recycled on a continuous basis and excess underflow sludge from the clarifier, 

containing the settled solids, is pumped back into the process. The flow from the LW P in 

Area 54 is pumped directly to the Shannon.

3.2 The Problem

The neutralisation process generates significant quantities of sodium sulphate salts 

approximately 4.2 tonnes per day (dry solids). These sulphate salts are reduced by 

sulphate reducing bacteria (SRB) as the system has a low dissolved oxygen (< 0.5 mg/1 

O 2 ) resulting in sulphide production and associated odour and settlement problems. The 

generation of the sulphide releases sulphide gases in the form of microscopic bubbles 

which attach themselves to the solids generated in the process and result in significant 

carryover of solids. The carryover of solids settle in the LW P and thereby create the 

costly exercise of LW P  cleanouts and odour problems associated with stagnant ponds.

3.3 Experimental Programme

The technologies available to Aughinish Alumina were investigated under the heading of:

• Cost (capital and operational)

• Proven track record

• Known technology details from suppliers

It was decided that the addition of bacteria to bio-augment odours created by hydrogen 

sulphide would be trialed. The product selected was ‘BIO-TREAT OC' this product is sait 

to inhibit the formation of malodours (H 2S) from waste and waste water. It does this by 

breaking down odour causing compounds through hydrolysis and bio-oxidation; in short 

the sulphide is concerted to sulphuric acid.

2S2" + 302 2S03-+ 2H20 2H2S 0 4

- 7 8 -



Plate 3.3 The Bio-reactor installed to determine effiectiveness of bacterial 

addition to remove hydrogen sulphide

The bio-treat O C  is principally used in environments that have low dissolved oxygen. 45 

litres of clarifier underflow was dosed with Bio-Treat O C  on day zero. The sample was 

then stored at temperatures of 17-19°C. The evolved Hydrogen Sulphide was displaced 

and trapped daily. The graph 7.1 below shows the level of Hydrogen Sulphide pg/1 

evolved over each 24 hour period of the 21 day survey.

- 7 9 -



400

350

300

250

</)
N
X
o>

200

150

100

50

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21

Day

Graph 3.1: Hydrogen Sulpide Concentration in Clarifier underflow amended with 

Bio-Treat OC.

- 80 -



3.4 Results

The background sulphide production was determined before commencement of bacterial 

bio-augmentation of sulphide, was a good relationship between solids content and 

sulphide concentration, therefore by maintaining a low solids in the clarifier underflow 

odours can be minimised. The analysis of hydrogen sulphide concentrations in the 

clarifier underflow was carried out for four weeks as shown in Table 3.1 below. This 

was part of the project to determine sulphide concentrations and thereby determine 

possible solution to the problem. The level of sulphide was dependent firstly on the 

solids content of the under solids. There was a good relationship between solids content 

and sulphide concentration,therefore by maintaining a low solids concentration in the

3.4.1 Background Hydrogen Sulphide

clarifier underflow odours can be minimised.

Date pg/1 H2s % Solids Bacterial Population /ml

12/01/ 04 453 3.2 1.00E+02
13/01/04 443 3.12 1.00E+02
14/01/04 440 3.18 1.00E+02
15/01/04 490 3.45 1.00E+02
16/01/04 487 3.42 1.00E+02
19/01/04 479 3.43 1.00E+02
20/01/04 458 3.49 1.00E+02
21/01/04 390 3.01 1.00E+02
22/01/04 438 3.43 1.00E+02
23/01/04 445 3.89 1.00E+02
26/01/04 367 3.21 1.00E+03
27/01/04 391 3.48 1.00E+02
28/01/04 404 3.54 1.00E+02
29/0104 423 3.68 1.00E+02
31/01/04 349 3.36 1.00E+02
2/02/04 335 3.55 1.00E+03